

Infants' Acetaminophen Concentrated Drops

(80mg/0.8ml)

For fever or pain

Weight (Pounds)	Dose (ml)
6 - 6.5	0.4
7 - 8.5	0.5
9 - 10	0.6
10.5 - 11.5	0.7
12 - 13	0.8
13.5 - 14	0.9
14.5 - 15.5	1.0
16 - 17	1.1
17.5 - 18.5	1.2
19 - 20	1.3
20.5 - 21.5	1.4
22 - 23	1.5
23.5 - 24	1.6

★ Can be repeated every 4 hours as needed

Infants' Tylenol (Acetaminophen) Suspension

(160mg/5ml)

For fever or pain

Weight (Pounds)	Dose (ml)
6 - 6.5	1.3
7 - 8.5	1.5
9 - 10	2
10.5 - 11.5	2.2
12 - 13	2.5
13.5 - 14	2.8
14.5 - 15.5	3
16 - 17	3.4
17.5 - 18.5	3.7
19 - 20	4
20.5 - 21.5	4.4
22 - 23	4.7
23.5 - 24	5

★ Can be repeated every 4 hours as needed

★ 1 teaspoon (tsp) = 5ml

Children's Tylenol (Acetaminophen) Suspension

(160mg/5ml)

For fever or pain

Weight (Pounds)	Dose (tsp)
12 - 16	1/2 tsp
17 - 22	3/4 tsp
23 - 27	1 tsp
28 - 34	1 1/4 tsp
35 - 39	1 1/2 tsp
40 - 45	1 3/4 tsp
46 - 51	2 tsp
52 - 57	2 1/4 tsp
58 - 62	2 1/2 tsp
63 - 68	2 3/4 tsp
69 - 74	3 tsp
75 - 80	3 1/4 tsp
81 - 86	3 1/2 tsp
87 - 91	3 3/4 tsp
92 - 97	4 tsp

★ Can be repeated every 4 hours as needed

★ 1 teaspoon (tsp) = 5ml

FeverAll Suppositories (Acetaminophen)

For fever or pain

Weight (Pounds)	Dose (mg)
12 - 15	80
17.6 - 20	120
23.5 - 26	160
29.5 - 33	200
35.2 - 38	240
41 - 45	280
47 - 50	320
53 - 57	360

- ★ Can be repeated every 4 hours as needed
- ★ Not to be given to babies under 3 months of age

Infants' Motrin / Advil (Ibuprofen) Concentrated Drops

(50mg/1.25ml)

For fever or pain

Weight (Pounds)	Dose (ml)
12 - 13	1.25
13.5 - 15	1.50
15.5 - 17	1.875
17.5 - 19	2.0
19.5 - 21	2.25
21.5 - 23	2.5
23.5 - 25	2.75
25.5 - 27	3.0

- ★ Not to be given to babies under 6 months of age
- ★ Best if not given on an empty stomach
- ★ Can be repeated every 6 hours as needed

★ 1 teaspoon (tsp) = 5ml

Children's Motrin / Advil (Ibuprofen) Suspension

(100mg/5ml)

For fever or pain

Weight (Pounds)	Dose (tsp)
12 - 15	1/2 tsp
16 - 21	3/4 tsp
22 - 26	1 tsp
27 - 31	1 1/4 tsp
32 - 37	1 1/2 tsp
38 - 43	1 3/4 tsp
44 - 48	2 tsp
49 - 54	2 1/4 tsp
55 - 60	2 1/2 tsp
61 - 65	2 3/4 tsp
66 - 70	3 tsp
71 - 76	3 1/4 tsp
77 - 81	3 1/2 tsp
82 - 87	3 3/4 tsp
88 - adult	4 tsp

- ★ Not to be given to babies under 6 months of age
- ★ Can be repeated every 6 hours as needed
- ★ Best if not given on an empty stomach

★ 1 teaspoon (tsp) = 5ml

Benadryl (Diphenhydramine) Allergy Liquid

For allergic reactions, itchy hives

Weight (Pounds)	Dose (ml)
12 - 14	2
14.5 - 16	2.5 (1/2 tsp)
16.5 - 18.5	3
19 - 21.5	3.5
22 - 24.5	4
25 - 27.5	4.5
28 - 29	5 (1 tsp)
29.5 - 41	5.5 - 7
42 - 44	7.5 (1 1/2 tsp)
44.5 - 55	8 - 9.5
56	10 (2 tsp)
56 - 84	10 - 15 (2 - 3 tsp)
84 - adult	15 - 20 (3 - 4 tsp)

- ★ May cause drowsiness
- ★ Can be repeated every 6 hours as needed
- ★ Not to be given to babies under 6 months of age

★ 1 teaspoon (tsp) = 5ml

Zyrtec (Cetirizine) Allergy Syrup

For allergic reactions, sinus & nasal congestions

Age	Dose (tsp)
6 - 12 months	1/2 tsp
1 - 2 years	1/2 - 3/4 tsp
2 - 3 years	3/4 tsp
3 - 4 years	1 tsp
4 - 5 years	1-1 1/2 tsp
6 years and older	1 1/2 - 2 tsp

- ★ May cause drowsiness
- ★ Best if given before bedtime
- ★ Max 1 dose in 24 hours
- ★ Not to be given to babies under 6 months of age

★ 1 teaspoon (tsp) = 5ml